—

Water Environment %I;SHEAEL“EEGE
Federation e
the water quality people® Using less. Doing more.

\]

Water Energy Future
Workshop

November 27, 2012




This report was developed from the Water
Energy Future Workshop, a meeting hosted by
the Water Environment Federation, Danfoss
and the Alliance to Save Energy on November
27, 2012.

For more information please contact:

Water Environment
Federation
the water quality people®

Barry Liner, Ph.D., P.E.

Director, Water Science & Engineering Center
Water Environment Federation

601 Wythe Street

Alexandria, VA 22314

bliner@wef.org

703-684-2435

Dafold

Lisa Tryson

Corporate Communications & Public Relations
Danfoss

11655 Crossroads Circle
[...]
wastewater utilities plan and implement an energy program. The road map is applicable
whether plants choose simply to increase energy efficiency or to build a full-scale
cogeneration system. Topics range from technical needs to managerial aspects, and
steps are applicable to small, medium, and large facilities.

Watergy™ (http://www.watergy.org) is a program by the Alliance to Save Energy to help
cities realize significant energy, water and monetary savings through technical and
managerial changes in water supply systems, providing consumers with quality water
while using a minimum amount of water and energy.

At the Energy & Water 2013 Conference in May (www.wef.org/energy), WEF will be
presenting a workshop on Performance Contracting 101 in addition to technical sessions
on Alternative Service Provision. The Alliance to Save Energy is a co-sponsor of the
conference and Danfoss is an exhibiting sponsor.

WEF has begun developing the framework for a utility recognition program to promote
innovation and sustainability in the water sector. The details will be announced at
WEFTEC 2013 (www.weftec.orq).

This virtual tour of a WRRF discusses how these facilities recycle water, recover
nutrients, and generate energy. http://www.youtube.com/watch?v=A2FmNrEmowE

In order to better promote energy issues in the water sector, communication and outreach
to an extended group of stakeholders is needed. The Action team for Education and
Outreach will work with a number of organizations, potentially including U.S. EPA, U.S.
DOE, US Conference of Mayors, National Government Association, National Association
of State Energy Officials, Association of Clean Water Administrators, U.S. Green Building
Council, USDA, Water Utility Climate Alliance, Consortium for Energy Efficiency,
Association of State Drinking Water Administrators, International Association of Plumbing
and Mechanical Officials, and others

Page | 20



6 Appendix A: Presentations

Page | 21



6.1 Meet Strict BNR Limits at Net “0” Energy
Elena Bailey, Ovivo Water

Page | 22



Elena Bailey, M.S., P.E. OVIVO

. . _ Bringing water to life
Director — Business Development North America

Meet Strict BNR Limits at Net “0” Energy
The New Math in BNR: 3:0.03:0

Part A. Real Solutions for Net-Zero Energy Wastewater Plants
The Current State of Net-Zero

Meeting Net Zero by Taking the ‘B’ out of BNR

Part B. Technologies Targeting energy self-sufficiency in
wastewater

A sustainable and efficient aeration system:
>50% of the power is used for aeration

Zeolite Ammonia Removal (ZAR)
and Recovery Technology

Anaerobic Digestion Optimization Processes




OVIVO

Bringing water to life

The Current State of Net-Zero

Wastewater Treatment ... An Energy Pig!

Fraction of National Electrical Use: Fraction of Municipal Electrical Use:




How Did We Get Here?

OVIVO
Historical Unit Process Electrical Demand | -

Bringmg water 1o life

O Other

@ Anaerobic Digestion
U .

W Aeration

B Pumping

O Biogas Recovery

33% 29% 20%

40

Source: WEF MOP MFD-2 (1997)

Into the Future ...
Energy vs. Nutrients

OVIVO

Bringmg water 1o life

O&M Cost Increase vs. Effluent Quality
(N/Pinmg/L)

High-Rate

&Filters, Clarifier

(MeOH

Add Side- I

stream

treatment,
Add Sludge MF & RO
Fermenter, I I
Flocculate,

Bardenpho I I

cBOD only 4-8 / 0.1-0.3 3/<0.1 2 / <0.05

Source: Striking a Balance Between Nutrient Removal and Sustainability by
Falk, Reardon & Neethling. © WEF 2011 (Based on 10 MGD treatment plant)



The Challenge ...

O Other

@ Anaerobic Digestion
o( W Aeration

B Pumping

O Biogas Recovery

33% 29% 20%
Goal:
U 100%
30-35 kW/MGD >>
40
Source: WEF MOP MFD-2 (1997)
General Strategies for Net Zero Energy: '
Equipment Changes / Improvements -

* Aeration: increased oxygen transfer efficiency & DO control
* Blowers: increased efficiency & turndown (single stage, turbo)
*  Pumping: more efficient pumps and motors

* Mixing: anaerobic & anoxic zones
* Mixing: anaerobic digesters
* Building lighting / HVAC




Energy for Wastewater Treatment ...
Could There Be a “Free Lunch”?

Anaerobic Biological Processes:
C,H,0, 2 CH, (+ biomass) - CO,

X'y
Electricity, steam, or drying

Physical Processes:
CH,0, > C,H O, (separation)

Gravity, adsorption, membranes

Limitations:

-- Low temperature
-- Biomass retention
-- Effluent limits

Aerobic Biological Processes:
CH,0, > CO, + biomass

NH; > NO; (+ biomass)
Energy lost as heat

- Energy Production Energy Use

Treatment Plants Approaching/Achieving
Net Zero Energy

European Experience: Denmark

* Very aggressive pursuit of co-digestion:
-- Municipal sludge, industrial wastes (fisheries),
-- Manure from nearby farms,
-- Municipal solid waste




Treatment Plants Achieving/Approaching
Net Zero Energy

US Experience: Sheboygan, WI (Design/average flows = 18.4/11 MGD)
* Extensive liquids treatment improvements ... DO control, blowers

* Co-digestion: whey, food processing & ethanol wastes
*  Microturbines: 700 kW L T

US Experience: Fort Worth, TX (166/110 MGD)
* Improved aeration and DO control

* Digester mixing and co-digestion

* Steam generation & steam-driven blowers

Treatment Plant Achieving
Net Zero Energy — Without Co-Digestion

European Experience: Bamberg, Germany
* Design: 230,000 PE

« Actual: 280,000 PE (Q = 14.8 MGD)

* Effluent NH;-N limit = 6 mg/L

* Effluent Total N limit = 14 mg/L

* Influent NH;-N = 60 mg/L (from rendering plant)




Treatment Plant Achieving
Net Zero Energy — Without Co-Digestion

European Experience: Bamberg, Germany

Aeration

Basins .
Centrate RAS

Final
Clarifiers
e tae,

o Gravity WAS

i

Thickener S(5-7g/L)

N

Primary
Clarifiers [

TWAS
(3%)

tT=>5days
(Fermenter)
(6%)

__________ Sludge
(0.5-2.5g/LTOC) | Disintegrator

Centrifuge [€

Supplemental 2 .| Anaerobic
carbon (4.5-5.5%) | Digesters (3)
(weekends)

Treatment Plant Achieving
Net Zero Energy — Without Co-Digestion

Energy performance of Bamberg plant:

Monthly VS Energy

ing Peri ) :
SRR e Destruction Production/Use

Baseline: pre-2004
30% disintegration 37-56% 66-80%
90% disintegration 51-64% 80-88%
: ) 5 KW Disintegrator Unit
2nd biogas engine 63-74% 105-110%

Nitrogen removal
* Fermenter and sludge disintegrator (on weekends) supply carbon
* Effluent TN =10.3 mg/L ... from influent NH;-N of 60 mg/L
Additional disintegrator benefits:

Increased digester capacity & elimination of foaming



OVIVO

Bringing water to life

Meeting Net Zero by Taking the ‘B’ out of BNR

New Flowsheet Objectives

» To treat wastewater as a resource
for water, energy and nutrients.

The Greenhouse Effect

Some sunlight that hits
the earth is reflected.

Some becomes heat.

CO: and other gases
in the atmosphere

* Minimize residual solids ML\ s
production (i.e., biomass). N

* Minimize release of GHG emissions.

* Minimize treatment system complexity in terms of the
number of unit processes and their operation
requirements.




Principles and Resulting Benefits

e Abandons conventional norm stating wastewater organic
carbon best removed through biological oxidation, and P and
N are best removed through BNR processes.

* Derives energy by shunting a large fraction
of the wastewater organic carbon to a
particulate form and treating the organic
particulates anaerobically.

* Use of physical-chemical technologies for phosphorus and
ammonia-N removal capable of allowing for P and N
recovery.

Simplified Flowsheet Schematic

. P
B e Effluent

for Reuse

Following

Degritted, Aerobic MBR P Removal Reactive ZAR Disinfection
Fine Screened SRT 1 to 2 Days Filtration System System
Wastewater

Filter N Recovery as
Backwash

T
J v Ammonium
r
Membrane Thickened Sulfate
Waste Solids
l——

1 _ Waste Solids for

" P Recovery
Pretreatment/ Solid-Lic!uid
Solubilization of Separation

Organics

Digester

Return

N\ \ Gas
— v » Production/
Excess Utilization

Solids —
Anaerobic Digester /

MBR System




New Flowsheet Versus Conventional Treatment '

* Achieve effluent TSS, TP and TN of
less than 5, 0.03 and 3 mg/I, respectively.

* Wastewater flow 10 mgd day and typical
municipal wastewater concentrations.

* Conventional treatment; MBR based BNR system

Energy Balance For Flowsheets

OVIVO
_." Bringng water 1o e

Energy Produced or Required, kWh/day

Energy Value ( ® e [l Conventional BNR
' MBR Flowsheet
Thermal Energy

Recovered From Digester Gas
Required For Waste Solids Heating

Thermal Energy Balance

Electrical Energy
Recovered From Digester Gas
Influent/Headworks Pumping
Aerobic MBR/BNR System
Reactive Filtration CBFs
ZAR System
Aerobic Digester Aeration & Thickening
Waste Solids Membrane Thickening
Anaerobic Digestion System
Interstage Pumping
Excess Solids Centrifugation

Electrical Energy Balance

Total Energy Balance



Flowsheet Capital Costs OVIVO

Bringng water 1o life

Cost, $ x 1000

New Flowsheet Conventional BNR
MBR Flowsheet
Headworks and Plant Wide Odor Control
Aerobic or BNR MBR System
Reactive Filtration System
ZAR System
Anaerobic Digester-Thickening System
Membrane Thickening System

Anaerobic Digester System

Centrifuge Solids Dewatering System

Subtotal

Site Work@ 20 %

Electrical @ 14 %

Instrumentation & Control @ 10 %
Total

Contingency @ 20 %

Total With Contingency

| Flowsheet Comparison Summary

OVIVO

Bringng water 1o life

v’ Total vessel/tank volume reduced by
40 - 50%.

v Treatment plant site plan/space
requirement reduced by 20- 25%

v/ Comparable Capital costs.

v' Mass of excess solids requiring
disposal reduced by 20 - 40%

v’ Energy Produced > Energy
Used!




Jaligll w\

AT

Technologies Targeting Energy
Self-Sufficiency in Wastewater

‘w

sTHE'NEW/MATH!IN'BNR

P Meet'Strict BNRILimitsiat!Netg Energj

Bringing water to life

A sustainable and efficient aeration system:
>50% of the power is used for aeration




TAerostrip Ultra-Fine Bubble Aeration:
Sustainable Solution

" AEROSTRIP®

fine bubble diffusers

THE INVESTMENT THAT PAYS

YOU BACK IN 2-10 YEARS

SOTE up to 60% at 20 ft. SWD
15 year membrane life

12:1 tumndown (diffuser flux rate)
Intermittent operation

Bringing water to life

Zeolite Ammonia Removal (ZAR)
and Recovery Technology




Zeolite Ammonia Removal (ZAR)
and Recovery Technology

ZAR system flowsheet.

Secondary Sonolyzer
Effluent
Pretreatment

ZAR ZAR ZAR
Reactor R1 Reactor R2 Reactor R2

Effluent C3 | Effluent C1 ’

Effluent C2

Final Effluent Collection Effluent

Bringing water to life

A\ Anaerobic Digester Optimization Processes




Anaerobic Treatment Optimization:
Maximizing the Payback

Anaerobic Biological Processes:

C,H,0, - CH, + (biomass) > CO,
Electricity, steam, or drying

Process selection:

Acid/gas, thermoplhilic, etc.
Co-digestion
Substrate pretreatment:

Thermal hydrolysis) sonication, cavitation, electric pulse

Digester optimization:
Mixing | heating, foam prevention

Biogas management:
Storage, treatment, generation (electricity and/or steam)

Ovivo Sonolyzer™ R

What is it and how does it work?

e Ultrasonic treatment of
thickened WAS

e Lyses (ruptures) cells to more
degradable organics

e Supplies supplemental carbon
for BNR

* Increases VSS destruction in
digesters ... less sludge and more
biogas!




LM™ Mixer Features

Oscillating (up/down) disk w/ simple moving
parts

Lower capital & maintenance costs
Significant reduction in energy use
30% to 50% reduction in mid-sized tanks.

50% to 70% reduction in large tanks.

Very effective mixing ... demonstrated by
third-party tracer studies.

Sustainable Solutions in Mixing




Better Degradability + Better Mixing
->-> Key Factors for Better Biogas Production

Inlet gas quality:
CH4 — Methane
CO2 - Carbon
Dioxide
O — Oxygen
N — Nitrogen
VOC - Volatile
organics
H2S — Hydrogen
Sulfide

Biogas

CH4-Methane
CO2-Carbon Dioxide
0O-Oxygen
N-Nitrogen

Tech 3 Solutions-Cogeneration

Siloxane
Removal

OVIVO

Bringing water to life

Industrial Processes that Create Value in Water



Raptor Organic Waste to Energy System

A pretreatment-enhanced multi-step biological fermentation process

A powerful liquid state anaerobic digestion process that converts almost
any organic residue or energy crop into biogas, electricity or heat

Three major application sectors; industrial/agricultural/municipal

Raptor Organic Waste to Energy Project,
Ontario, Canada

MBR SYSTEM 3
]  POWER
g GENERATION
= = | 7 %
C RAPTOR™ i
- BIOGAS
E SYSTEM 2
- 3 DIGESTATE
- ] HANDLING
1 !|= 1 1 1 1 1
===
et i v |
ODOR CONTROL
G
Rge S
RAPTOR™
WASTE RECEIVING &

PROCESSING

First of it’s
Kind in North
America

Organic
Feedstock
from 25
different
sources



6.2 Energy Systems Technologies and Strategies
John Masters, Danfoss

Page | 41



MAKING MODERN LIVING POSSIBLE j_ g

ater-Energy Future Workshop -
November 27, 2012

rrrrrrrrrrrrr

MAKING MODERN LIVING POSSIBLE ! 2

Danfoss Overview

= A leading technology-based global
manufacturer

= $6 billion sales; facilities in 100 countries;
25,000 employees

= USA $1.2 billion sales; 12 factories

= Technologies: VFDs, major components,
compressors, controls, heat exchangers for
water, industry and HVAC sectors

W | Confidential/Property of Danfoss Drives A/S | Thursday, 29 November 2012 | 2

nnnnnnnnnnnnn



MAKING MODERN LIVING POSSIBLE ! :Z

Energy and Water Efficiency
Water/Waste Water/Irrigation

» DOE estimates 3 largest consumer of energy
= >55 Billion kWh/yr

= DOE estimates potential savings of 11-18%
= Improved system design
» Matching component size to load
= Motor efficiency upgrades (potential 2
Billion kWh/yr savings)
= Variable speed technology (additional 3-
10 B kWh/yr savings)

*» Municipal water and irrigation account for 90%
of water usage in US

= >35% of municipal energy use in water and
waste water facilities

W | Confidential/Property of Danfoss Drives A/S | Thursday, 29 November 2012 | 4

nnnnnnnnnnnnn

Innovative and Alternative Technologies

New Plant Designs or Upgrades

Accepted I and A Technologies
= Design standards established

= EPA Approved (State approvals?)

= Readily adaptable

= Case histories

New I and A Technologies
= May require EPA/State Approvals
= Unproven performance

Solar and Wind Technologies
= Off-grid pumping solutions

Smart Grid

= Controlled power grid

» Off-peak power advantages
= VFD technology

W | Confidential/Property of Danfoss Drives A/S | Thursday, 29 November 2012 | 5

nnnnnnnnnnnnn



Dafolt

Retrofit — Proven Technologies

» Easily Implemented
Process adjustments
Blower sizing/technology improvements
Pump sizing improvements
Intelligent pump control
Motor efficiency upgrades
Variable speed technology
» Easiest implementation
. Biggest energy saving potential

= Proven Energy Efficient Technologies
= Case histories
= EPA/State approval typically not required

| Confidential/Property of Danfoss Drives A/S | Thursday, 29 November 2012 | 6

Dafolt

nnnnnnnnnnnnn

Energy and Water Efficiency
Water Systems

Distribution System Water Losses

25000 » Water and energy are interdependent
= Net revenue water losses of up
20000 + . to 300/0
B eiin o = Wasted energy pumping
= » Wasted energy treating
E 10000 +
o = Repairs costly (not realistic)
0 e —— ] = Constant pressure control
T 2 3 % 5= | 7 . schemes can reduce losses
Pressure (bar) = Flow compensation
» Reduction from 75 PSI to
=== 1 mm Hole === 3 mm hole 60 psi = 530,000 gal/yr
2 mm Hole = 4 mm hole

| Confidential/Property of Danfoss Drives A/S | Thursday, 29 November 2012 | 7

nnnnnnnnnnnnn



Dafolt

Intelligent Pump Control

= Constant speed pumps operate at
maximum performance and efficiency
for only a percentage of each day
® It's often more efficient to use a humber of

pumps staged to meet demand

= Cascade controller (shown)
receives the pressure feedback
signal, stages on additional pump
drives as required, and provides a
master speed reference signal to all
pumps, ensuring they are all providing
matched pressure and flow

= VFDs provide variable speed which
can save up to 20% on electrical
costs and 30% on water usage
annually

| Confidential/Property of Danfoss Drives A/S | Thursday, 29 November 2012 | 8

Dafolt

THE REAL DRIVE

Affinity Laws for Pumps and Fans